
Parts Manual
EZC4824 / 966038501 EZ4824K / 966038201
EZ4824 / 965880401 EZ5224 / 966038301

EZ6124 / 966038401
Please read the operator’s manual carefully and make sure you  

understand the instructions before using the machine.



©2009 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.

When you need spare parts or support in service questions, warranty issues, etc., please consult the following 
professional:

Manufacturing Number

Stated on the plate, from the top are:
The machine’s type designation (I.D.).•	
The manufacturer’s type number (Model).•	
The machine’s serial number (Serial no.)•	

Please have the type designation and serial number available when ordering spare parts.

The engine’s manufacturing number is stamped on one of the valve covers.
The plate states:

The engine’s model.•	
The engine’s type.•	
Code•	

Please have these available when ordering spare parts.

The	wheel	motors	and	hydrostatic	pumps	have	a	barcode	decal	affixed	at	the	rear.

This Parts Manual belongs to the machine with the 
manufacturing number:

Engine Transmission

The machine’s manufacturing number can be found on the printed plate affixed to the engine compartment. 



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME ..............................................................4

ENGINE PLATE ....................................................................6

965880401 ONLY ........................................................8

STEERING .........................................................................10

IGNITION ............................................................................12

BRAKE / LIFT .....................................................................14

HYDRAULIC PUMP - MOTOR ...........................................16

WHEELS AND TIRES ........................................................18

48" DECK ...........................................................................20

965880401, 966038201.............................................20

966038501.................................................................22

52" DECK ...........................................................................24

61" DECK ...........................................................................26

SEAT ..................................................................................28

DECALS .............................................................................30



4 - Husqvarna

CHASSIS / FRAME

1

26

6

19

21

5

22

20

7

25

17

15

2

3

13

9

8

4

16

17

27

11

24

23

19

14

31

32

16

17

27

10

33

30

17

11

10

34

17

23
12

33

15

31

30

35

36
37

39
38

28
18

17

40

3329



Husqvarna - 5

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

CHASSIS / FRAME

510 2618021..  .... 1 .... PLATE, OUTER BRAKE
510 2067032..  .... 1 .... PLATE, BRAKE LATCH
510 2456043..  .... 1 .... PLATE, OUTER HEIGHT
510 2405024..  .... 1 .... PLATE, INNER HEIGHT
855 8429015..  .... 1 .... FOOT PLATE w/DECALS
522 7195026..  .... 1 .... FOOT REST
522 4433027..  .... 1 .... MOUNT, STRUT, RT
522 4433048..  .... 1 .... MOUNT, STRUT, LT
521 9965019..  .... 4 .... NUT 3/8-16 HEX FLG NYLOC
539 99064510..  .... 4 .... RHSNB 3/8-16	x	1
510 22590211..  .... 2 .... SUPPORT, FENDER
539 10955412..  .... 2 .... WASHER ½ FLAT
510 17750313..  .... 1 .... FRAME, FRONT RT
510 17740314..  .... 1 .... FRAME, FRONT LT
539 97697915..  .. 14 .... NUT 3/8-16 HEX NYLOC
539 11197616..  .... 4 .... BOLT 3/8-16	x	25/8 THD FRM
539 99018817..  .. 20 .... WASHER 5/16 SAE FLAT
539 99005518..  .... 4 .... WASHER ¼ FLAT SAE
539 99071719..  .... 6 .... NUT 5/16-18 HEX NYLOC
539 10233520..  .... 4 .... HCS 5/16-18	x	4

539 97776121..  .... 2 ....HCS	¼-20	x	1
539 11067422..  .... 4 ....SCREW	10-12	x	1¼	WSH	HD
539 11912423..  .... 4 .... NUT 7/16-14 HEX NYLOC
522 92420124..  .... 2 .... SWIVEL
521 93810125..  .... 1 .... LINK, FRONT SUSPENSION
515 98810126..  .... 6 ....SPACER	½	OD	x	1½
539 10258727..  .... 4 .... GROMMET, BUMPER
539 97697828..  .... 4 .... NUT ¼-20 HEX NYLOC
523 11280229..  .... 2 .... PLATE, REINFORCEMENT
539 10134130..  .... 8 .... HCS 3/8-16	x	3
539 99012231..  .... 8 .... WASHER 3/8 SAE FLAT
539 97693832..  .... 8 .... HCS 5/16-18	x	2¼
539 11289933..  .. 12 .... NUT 5/16-18 FLANGE NYLOC
539 10172134..  .... 2 .... HCS 5/16-18	x	2¾
516 01630235..  .... 1 .... GUARD, WIDE ENGINE
516 01640236..  .... 1 .... SUPPORT, CORNER
539 11178637..  .... 6 ....RHSSNB	¼-20	x	5/8
539 97697838..  .... 6 .... NUT ¼-20 HEX NYLOC
539 99059839..  .... 6 .... WASHER ¼ FLAT
539 97693440..  .... 2 .... HCS 5/16-18	x	¾



6 - Husqvarna

ENGINE PLATE

1

19

18

22

2011

31

14

21

15

5

2

3

13

12

9

7

10

4

6

29

28
16

17

26
27

33

23

3534

8

32

30

24

20
25

10

10



Husqvarna - 7

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

ENGINE PLATE

516 0075021..  .... 1 .... PLATE, ENGINE
532 1466992..  .... 1 .... EXHAUST TUBE, RT
532 1467003..  .... 1 .... EXHAUST TUBE, LT
539 1316044..  .... 1 .... MUFFLER ASM TWIN
522 4325015..  .... 1 .... PIVOT, IDLER
539 9102106..  .... 1 ....KEY	¼	SQ	x	2
539 1120927..  .... 1 .... ARM, IDLER
539 1103118..  .... 1 .... PULLEY, IDLER
539 1013329..  .... 1 ....HCS	½-13	x	3¾
539 10955410..  .... 2 .... WASHER ½ FLAT
539 10133111..  .... 1 .... NUT ½ HEX NYLOC
539 11343712..  .... 1 .... CLUTCH, 150 FT/LBS
510 26040213..  .... 1 .... BRACKET, MUFFLER
510 26050214..  .... 1 .... GUARD, MUFFLER
539 11343615..  .... 1 .... PULLEY, ENGINE
539 99024716..  .... 1 .... WASHER 7/16 SLW
522 45970417..  .... 1 .... STOP, CLUTCH
539 10938918..  .... 1 .... HCS 3/8-16	x	3½	TPBLT

539 99069219..  .... 2 .... WASHER 5/16 STD FLAT
539 97697920..  .... 2 .... NUT 3/8-16 HEX NYLOC
539 10747521..  .... 4 .... BOLT 5/16-18	x	¾	THD	FRM
539 99031622..  .... 2 .... RHSNB 5/16-18	x	¾
532 19610523..  .... 1 .... SPRING, DECK DRIVE
539 11002524..  .... 1 .... BOLT 3/8-16	x	1½	THD	FRM
539 11289925..  .... 2 .... NUT 5/16-18 FLANGE NYLOC
539 11042526..  .... 2 .... FUEL LINE 5"
539 91222227..  .... 4 .... CLAMP, HOSE
539 11199028..  .... 1 .... HCS 7/16-20	x	2
539 10650429..  .... 1 .... WASHER, CLUTCH
539 91632530..  .... 1 .... VALVE, FUEL
532 12061631..  .... 3 .... HHFS 3/8-16	x	1	THD	FRM
539 10136232..  .... 1 .... HOSE, DRAIN
539 10136433..  .... 1 .... PLUG, OIL
539 10136334..  .... 1 .... CLAMP
539 99036235..  .... 1 ....SCREW	¼-20	x	5/8 SLF TAP



8 - Husqvarna

ENGINE PLATE

965880401 ONLY

1

19

18

22

20
11

31

24

14

23

21

15

5

2

3

13

12

9

7

10

4

6

29

28

16

17

26
27

33

37

3534

8

32

30

36

20
25

10

25



Husqvarna - 9

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

ENGINE PLATE

516 0075021..  .... 1 .... PLATE, ENGINE
532 1599552..  .... 1 .... EXHAUST TUBE, RT
532 1605893..  .... 1 .... EXHAUST TUBE, LT
539 1316044..  .... 1 .... MUFFLER ASM TWIN
539 1012315..  .... 1 .... SPINDLE, IDLER
539 1126706..  .... 1 .... WASHER, HEAVY
539 1120927..  .... 1 .... IDLER ARM
539 1103118..  .... 1 .... PULLEY, IDLER
539 1034339..  .... 1 ....HCS	½-13	x	3¼
539 10955410..  .... 2 .... WASHER ½ FLAT
539 10133111..  .... 1 .... NUT ½ HEX NYLOC
505 28730112..  .... 1 .... CLUTCH, 105 FT LBS
510 26040213..  .... 1 .... BRACKET, MUFFLER
510 26050214..  .... 1 .... GUARD, MUFFLER
539 11453015..  .... 1 .... PULLEY, ENGINE
539 11225216..  .... 1 .... SPACER
522 45970217..  .... 1 .... STOP, CLUTCH
539 10938918..  .... 1 .... HCS 3/8-16	x	3½	TPBLT
539 99069219..  .... 2 .... WASHER 5/16 STD FLAT

539 97697920..  .... 2 .... NUT 3/8-16 HEX NYLOC
539 10747521..  .... 4 .... BOLT 5/16-18	x	¾	THD	FRM
539 99031622..  .... 2 .... RHSNB 5/16-18	x	¾
539 99020823..  .... 2 .... RHSNB 5/16-18	x	1
539 10563724..  .... 1 .... HARNESS, CLUTCH
539 11289925..  .... 6 .... NUT 5/16-18 FLANGE NYLOC
539 11042526..  .... 2 .... FUEL LINE 5"
539 91222227..  .... 4 .... CLAMP, HOSE
539 97694428..  .... 1 .... HCS 7/16-20	x	3½
539 11006429..  .... 1 .... WASHER, CLUTCH
539 91632530..  .... 1 .... VALVE, FUEL
532 12061631..  .... 3 .... HHFS 3/8-16	x	1	THD	FRM
539 10136232..  .... 1 .... HOSE, DRAIN
539 10136433..  .... 1 .... PLUG, OIL
539 10136334..  .... 1 .... CLAMP
539 99036235..  .... 1 ....SCREW	¼-20	x	5/8 SLF TAP
539 11002536..  .... 1 .... BOLT 3/8-16	x	1½	THD	FRM
532 19610537..  .... 1 .... SPRING, DECK DRIVE



10 - Husqvarna

STEERING

12

7

6

5

4

2

1

3
8

10

11

13

14

15

9

9

910

10

12

16

17

18

19

10
20

9

21

10
20

23

9

22



Husqvarna - 11

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

STEERING

539 1315171..  .... 2 .... BLOCK, UPPER
539 1315192..  .... 2 .... BLOCK, LOWER
539 1315183..  .... 4 .... BEARING, FLANGE
522 4529014..  .... 2 .... PIVOT SECTION, DRIVE
539 1315215..  .... 2 .... MOUNT, DRIVE CONTROL
539 9906696..  .... 2 .... HCS 5/16-18	x	1¾
539 1128997..  .... 2 .... NUT 5/16-18 FLANGE NYLOC
539 1330078..  .... 2 ....WASHER,	.825	x	1.087	WAVE
539 9907179..  .. 14 .... NUT 5/16-18 HEX NYLOC
539 99018810..  .. 12 .... WASHER 5/16 SAE FLAT
539 10272011..  .... 2 .... DAMPENER
539 99058512..  .... 4 .... NUT 5/16-18 HEX WHIZLK

510 42260113..  .... 6 .... RHSNB 5/16-18	x	4
539 10839414..  .... 2 .... HCS 5/16-18	x	1¾	TPBLT
539 99020915..  .... 2 .... HCS 5/16-18	x	1
539 97693516..  .... 4 .... HCS 5/16-18	x	1½
539 13201117..  .... 2 .... LEVER, w/GRIP
521 98260118..  .... 1 .... KNOB
539 10453019..  .... 1 .... SPACER
539 10284520..  .... 1 .... SPRING
539 10839521..  .... 1 .... HCS 5/16-18	x	2	TPBLT
539 12263522..  .... 2 .... GRIP, FOAM
539 12263623..  .... 2 .... PLUG, END



12 - Husqvarna

IGNITION

1

2

3

4

6

7

8

5

9

10

13

11

12

14

15

16

16

17

18

19

31

20

24

21

23

25

22

26

27
28

30

29



Husqvarna - 13

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

IGNITION

539 1303931..  .... 1 .... CAP, FUEL
539 1303742..  .... 1 .... FENDER, LT
539 1303753..  .... 1 .... FENDER, RT
522 5248014..  .... 1 .... TANK, FUEL
539 1104325..  .... 1 .... ELBOW, TANK
539 1100746..  .... 1 .... HOUR METER
539 1302097..  .... 1 .... CONTROL, CHOKE 

96588401 ONLY
539 130207 ... 1 .... CONTROL, CHOKE
539 1127348..  .... 1 .... CABLE, THROTTLE 

96588401 ONLY
539 103275 ... 1 .... CABLE, THROTTLE
539 1075419..  .... 1 .... SWITCH, IGNITION
539 10176810..  .... 1 .... SWITCH, CLUTCH
539 11379211..  .... 1 .... SWITCH, BRAKE
539 11273512..  .... 1 .... PLATE, CONTROL
539 10524513..  .... 1 .... GROMMET, RUBBER
539 10243614..  .... 1 .... BATTERY
539 13120915..  .... 1 .... TIE DOWN, BATTERY
539 11640016..  .... 4 .... TERMINAL COVER
539 10108017..  .... 2 .... SWITCH, NC
539 10171418..  .... 1 .... SOLENOID

539 10846119..  .... 2 ....BOLT	¼-20	x	½	HWST									
539 11274020..  .... 1 .... DECAL, CONSOLE
539 99041121..  .... 2 ....SCREW	10-24	x	½	SLT	HD
539 97697822..  .... 6 .... NUT ¼-20 HEX NYLOC
539 97697723..  .... 2 .... NUT 10-24 HEX NYLOC
539 11067324..  .... 4 ....SCREW	10-12	x	¾	WSH	HD
539 11122925..  .... 2 ....SCREW	¼-20	x	5/8 BTN SKT
539 99103426..  .... 2 ....SCREW	10-24	x	5/8 WSH HD
539 99031627..  .... 2 .... RHSNB 5/16-18	x	¾
539 99058528..  .... 2 .... NUT 5/16-18 HEX WHIZLK
539 11005629..  .... 1 .... LENS, LT
539 110057.... 1 .... LENS, RT
539 11045530..  .... 1 .... LENS RIM, LT
539 110451.... 1 .... LENS RIM, RT
522 55910131..  .... 1 .... SHIELD, HEAT

NOT SHOWN
539 103306 ... 2 .... POSITIVE CABLE, LONG
539 110068.... 1 .... BATTERY CABLE NEGATIVE
515 980501 ... 1 .... HARNESS, WIRING



14 - Husqvarna

BRAKE / LIFT

4

1

5

2

3

17

7

16

2

7

1

15

15

3

10

9

11

12
13

14
6

8

17
18

19

18

4

16



Husqvarna - 15

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

BRAKE / LIFT

510 0307011..  .... 2 .... SPRING, COMPRESSION
510 2072012..  .... 2 .... GRIP, HANDLE
510 4229013..  .... 2 .... ROD, HANDLE RELEASE
516 0088014..  .... 1 .... ROD, LATCH RELEASE
522 7108025..  .... 1 .... SHAFT, BRAKE
522 8236026..  .... 1 .... SHAFT, LIFT
510 2073017..  .... 2 .... BUTTON, PUSH
510 1853018..  .... 2 .... LINK, REAR SUSPENSION
522 8586019..  .... 2 .... BRACKET, CENTERING LNK
539 11876210..  .... 2 .... SPRING

532 17599411..  .... 2 .... NUT, LIFT LINK
532 19518512..  .... 2 .... ARM, SUSPENSION RR
532 19516113..  .... 2 .... STUD, w/ANTI- ROTATE
539 11362114..  .... 2 .... BOLT 3/8-16	x	3/8 SKT HD
539 99059815..  .... 1 .... WASHER ¼ FLAT
539 97697816..  .... 2 .... NUT ¼-20 HEX NYLOC
510 18490117..  .... 4 .... PLASTIC NUT
539 10506918..  .... 3 .... E-RING
539 11289919..  .... 2 .... NUT 5/16-18 FLANGE NYLOC



16 - Husqvarna

HYDRAULIC PUMP - MOTOR

1

2

34

5
6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

2223
24

25

26

27 28

29

30

31

3

3 4

3

3
4

21
20

31
18

32



Husqvarna - 17

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

HYDRAULIC PUMP-MOTOR

522 4607021..  .... 2 .... SUPPORT, TRANSMISSION
539 1017212..  .... 4 .... HCS 5/16-18	x	2¾
539 9901883..  .. 16 .... WASHER 5/16 SAE FLAT
539 9907174..  .. 10 .... NUT 5/16-18 HEX NYLOC
539 9906375..  .... 2 .... HCS 3/8-16	x	2½
539 9901186..  .... 2 .... WASHER, 3/8 SPLT LOCK
539 9901227..  .... 2 .... WASHER 3/8 SAE FLAT
539 9769388..  .... 2 .... HCS 5/16-18	x	2¼
539 9910739..  .... 1 .... NUT 5/16-24 HEX JAM LH
539 99020910..  .... 4 .... HCS 5/16-18	x	1
522 70600211..  .... 1 .... LINK ARM, BYPASS, RT
522 70600112..  .... 1 .... LINK ARM, BYPASS, LT
522 44740213..  .... 1 .... TRANS, ZT-2800 RT
522 44740114..  .... 1 .... TRANS, ZT-2800 LT
510 18510215..  .... 2 .... EZT MOUNT, REAR
510 18410316..  .... 1 .... SPACER TUBE, EZT
539 11231817..  .... 1 .... EXPANSION TANK w/CAP

522 43980118..  .... 2 .... HOSE ASSM
539 99007419..  .... 2 ....RHSNB	¼-20	x	¾	GR2
539 97697820..  .... 4 .... NUT ¼-20 HEX NYLOC
539 99059821..  .... 4 .... WASHER ¼ FLAT
539 11230822..  .... 2 .... BRAKE SWIVEL
539 10122423..  .... 2 .... SPRING
539 97698824..  .... 2 .... HAIRPIN COTTER
510 37540125..  .... 1 .... ROD, EZT BRAKE LT
510 37540226..  .... 1 .... ROD, EZT BRAKE RT
522 65610127..  .... 1 .... ROD, MOTION CONTROL
539 11572928..  .... 1 .... ROD END RH
539 11668929..  .... 1 .... COUPLER, ROD END
539 11669030..  .... 1 .... ROD END MALE LH
539 99022331..  .... 2 .... NUT 5/16-24 HEX
539 11346632..  .... 2 .... FILTER

NOT SHOWN
539 120772 ... 1 .... BELT, HYDRO



18 - Husqvarna

WHEELS AND TIRES

4

2

6

1

3

7

17

16

13
12

11

10

8

14

19

18 15

9

20

22

21

5

20

23



Husqvarna - 19

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

WHEELS AND TIRES

539 1126601..  .... 2 .... BEARING, FLANGED
539 1156382..  .... 2 .... ZERK 3/16 DRIVE
539 1157473..  .... 2 .... SPRING, CASTER
539 1179014..  .... 2 .... BUSHING, CASTER
539 1156755..  .... 2 .... WASHER
539 1025356..  .... 2 .... GREASE CAP
539 1157497..  .... 2 .... PLUG, CASTER
539 9902098..  .... 2 .... HCS 5/16-18	x	1
539 1103339..  .... 2 .... CASTER TIRE ASSM
539 10554310..  .... 2 .... SPACER
539 12115911..  .... 2 ....RHSNB	½-13	x	6½
539 10133112..  .... 2 .... NUT ½ HEX NYLOC
539 10955413..  .... 2 .... WASHER ½ FLAT
510 18650114..  .... 2 .... YOKE

539 11480515..  .... 4 .... SPACER 5/16

539 10699416..  .... 2 .... RIM
539 10699517..  .... 2 .... CASTER TIRE, 410/350 4 PLY
539 10248418..  .... 4 .... BEARING, FLANGED
539 10330019..  .... 2 .... ZERK
539 91223420..  .... 4 .... VALVE STEM
539 13111021..  .... 2 ....TIRE,	REAR		ASSM	20	x	8 

965880401, 966038501, 
966038201

539 131109.... 2 .... TIRE	ONLY,	REAR		20	x	8

539 131996 ... 2 .... TIRE,	REAR	ASSM	20	x	10 
966038301, 966038401

539 131997 ... 2 .... TIRE	ONLY,	REAR		20	x	10

539 11221722..  .... 2 ....RIM	8	x	7	w/	.8"	OFFSET
539 10117323..  .... 8 .... NUT, LUG ½



20 - Husqvarna

48" DECK

1

2

3

4

5

6

7

8

9

1011

12

13

14

15

16

17

18

19
20

21

22 23

24

25

26

27

28

29

31
32

33

34

35

36

37

38

39

40

41

11

20

15
19

42

30
Torque to 90 ft/lbs

24

965880401, 966038201

43



Husqvarna - 21

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

48" DECK

522 7445011..  .... 1 .... DECK, w/DECALS
539 1121702..  .... 3 .... HOUSING ASSM
539 1075203..  .... 3 .... WASHER, SPACER
539 1103154..  .... 3 .... PULLEY, MANDREL
539 1075905..  .... 3 .... NUT 9/16 TOP CNTRLK
539 1076306..  .. 12 .... SCREW  5/16	-18	x	WSH	HD
539 1107327..  .... 1 .... CHUTE, DISCHARGE
539 1134118..  .... 1 .... BELT SHIELD, RT
539 1134139..  .... 1 .... BELT SHIELD, LT
539 10476310..  .... 8 .... RETAINER, U TYPE
539 99069211..  .. 10 .... WASHER 5/16 STD FLAT
539 99018712..  .... 8 .... WASHER 5/16 SLW
539 97693413..  .... 8 .... HCS 5/16-18	x	¾
539 13114814..  .... 1 .... ARM, IDLER
539 13272815..  .... 3 .... PULLEY, IDLER
539 11216916..  .... 2 .... BUSHING, IDLER
539 10330317..  .... 2 .... PAD, PAINTED
539 10134118..  .... 2 .... HCS 3/8-16	x	3
539 99051719..  .... 3 .... WASHER 3/8 FLAT STD
539 97697920..  .... 4 .... NUT 3/8-16 HEX NYLOC
539 10325621..  .... 1 .... SPRING
532 17606622..  .... 1 .... ROLLER, NOSE

539 10761323..  .... 1 .... ROD, ROLLER, NOSE
539 99036524..  .... 2 .... PIN, COTTER 1/8	x	¾
539 10761025..  .... 2 .... WHEEL, GAUGE
539 10760826..  .... 2 ....BOLT	½-16	x	25/8 SHOULDER
539 11073527..  .... 1 .... SPRING, TORSION
539 11073628..  .... 1 .... PIN, CLEVIS 5/16

539 11342529..  .... 3 .... BLADE
539 10752230..  .... 3 .... BOLT 7/16 BLADE
539 11342731..  .... 1 .... PLATE, CONFINEMENT
539 99079932..  .... 2 .... RHSNB 5/16-18	x	5/8
539 99071733..  .... 2 .... NUT 5/16-18 HEX NYLOC
539 10301334..  .... 1 .... BELT, DECK
539 99058235..  .... 1 .... HCS 3/8-16	x	1	WHIZLK
539 10342736..  .... 1 .... BUSHING, PIVOT
539 10224337..  .... 1 .... WASHER, SUPPORT
539 10343338..  .... 1 ....HCS	½-13	x	3¼
539 99055039..  .... 1 .... WASHER ½ STD FLAT
539 10133140..  .... 1 .... NUT ½ HEX NYLOC
539 97699841..  .... 1 .... ZERK
539 11205042..  .... 3 .... BEARING, BALL
539 10574343..  .... 2 .... DECAL, NO STEP



22 - Husqvarna

1

2

3

4

5

6

7

8

9

10

11

12

13
14

16
17

18

19

20

21
22

23

24
Torque to
45-50 ft/lbs

25

26

27

28

29

32

33

34

35

36

37

38

3940

41

42

43

44

45

46

47

48

49

5051

52

53
54

56

57

58

30

55

15

31

38

40

39 38

40
36

44

28

37

13

38

48" DECK
966038501



Husqvarna - 23

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

522 7449011..  .... 1 .... DECK w/DECALS
535 4294012..  .... 3 .... BLADE
539 1327763..  .... 1 .... PLUG, MULCH
539 1125084..  .... 1 .... BELT SHIELD, LT
539 1125095..  .... 1 .... BELT SHIELD, RT
544 1854016..  .... 1 .... ROLLER
539 9903627..  .... 4 ....SCREW	¼-20	x	5/8 SLF TAP
535 4289018..  .... 3 .... HOUSING, BEARING
539 1327789..  .... 3 .... BUSHING, BLADE
738 22051910..  .... 6 .... BEARING
535 42870211..  .... 3 .... AXLE
535 42880112..  .... 3 .... SPACER
506 53350113..  .... 6 .... KEY
539 11260914..  .... 3 .... KEY RETAINER
539 99012215..  .... 1 .... WASHER 3/8 SAE FLAT
539 11555016..  .... 3 .... WASHER
539 13247917..  .... 3 ....HCS	M12	x	1.75	x	60	GR	8.8
539 11289918..  .. 12 .... NUT 5/16-18 FLANGE NYLOC
539 13249419..  .... 3 ....HCS	M8	x	1.25	x	50	GR	8.8
506 91620120..  .... 3 .... BUSHING
539 99018821..  .... 3 .... WASHER 5/16 SAE FLAT
539 99020822..  .. 12 .... RHSNB 5/16-18	x	1
506 79230223..  .... 3 .... WASHER
539 13248024..  .... 3 ....HCS	M12	x	1.75	x	50	GR	8.8
539 99083925..  .... 1 .... NUT 7/16-14 HEX CTRLK GR A
539 99061326..  .... 2 .... NUT 3/8-16 HEX WHIZLK
539 99058827..  .... 1 .... HCS 3/8-16	x	2
539 20028228..  .... 3 .... NUT 3/8-16 HEX JAM NYLOC
539 13247029..  .... 1 .... HCS 7/16-14	x	7
539 10933230..  .... 1 .... NUT 3/8-16 HEX JAM
539 11482331..  .... 1 .... CAP, VINYL

539 10574332..  .... 2 .... DECAL, NO STEP
539 13289533..  .... 3 .... PULLEY, 48
539 10325634..  .... 1 .... SPRING
510 20630135..  .... 1 .... PIVOT, BEARING
539 10845036..  .... 3 .... DUST CAP, TOP
539 10261237..  .... 3 .... HCS 3/8-16	x	2¾
539 97697938..  .... 4 .... NUT 3/8-16 HEX NYLOC
539 99051739..  .... 3 .... WASHER 3/8 FLAT STD
539 11189740..  .... 7 .... WASHER 3/8 SPECIAL
539 10329541..  .... 2 .... BUSHING, IDLER
539 10325842..  .... 1 .... PULLEY, IDLER (TALL)
539 10650443..  .... 1 .... WASHER, HEAVY
539 10325744..  .... 2 .... PULLEY, IDLER
539 10133145..  .... 2 .... NUT ½ HEX NYLOC
539 10836646..  .... 2 ....HCS	½	-13	x	4
539 10761047..  .... 2 .... WHEEL, GAUGE
539 99025848..  .... 2 .... NUT ½-13 HEX
539 10955449..  .... 2 .... WASHER ½ FLAT
539 12709950..  .... 3 .... WASHER
539 10844951..  .... 3 .... DUST CAP, BOTTOM
539 10634052..  .... 1 .... BELT
516 00850253..  .... 1 .... GUARD, DISCHARGE
539 11362154..  .... 2 .... BOLT 3/8-16	x	3/8 SKT HD
539 13024255..  .... 1 .... BUSHING, IDLER
539 13039156..  .... 1 .... ARM, IDLER w/BEARINGS
539 12810157..  .... 1 .... BOLT 3/8-16	x	2½	CARRIAGE
539 10704258..  .... 1 .... HCS 3/8-16	x	1½	GR	8

48" DECK



24 - Husqvarna

52" DECK

1

2

13

12

10

17

7

5

4

3 15

29

23

22

21

20

18

8
Torque to 90 ft/lbs

33
32

31

30

34

35

41

40

37

36

27

11

28

6

19

38

39

9

26

25

14

17

24

16

27

27

42

11

20

966038301

43



Husqvarna - 25

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

52" DECK

522 7447021..  .... 1 .... DECK w/DECALS
539 1121702..  .... 3 .... HOUSING ASSM
539 1075203..  .... 3 .... WASHER, SPACER
539 1076304..  .. 12 .... SCREW  5/16	-18	x	WSH	HD
539 1121715..  .... 3 .... PULLEY
539 1075906..  .... 3 .... NUT 9/16 TOP CNTRLK
539 1120797..  .... 3 .... BLADE, 18"
539 1075228..  .... 3 .... BOLT 7/16 BLADE
539 1076109..  .... 2 .... WHEEL, GAUGE
539 10760810..  .... 2 ....BOLT	½-16	x	25/8 SHOULDER
539 97697911..  .... 4 .... NUT 3/8-16 HEX NYLOC
532 17606612..  .... 1 .... ROLLER, NOSE
539 10761313..  .... 1 .... ROD, ROLLER, NOSE
539 99036514..  .... 2 .... PIN, COTTER 1/8	x	¾
539 11216915..  .... 2 .... BUSHING, IDLER
539 10330316..  .... 2 .... PAD, PAINTED
539 13272817..  .... 3 .... PULLEY, IDLER
539 13114818..  .... 1 .... ARM, IDLER
539 10134119..  .... 2 .... HCS 3/8-16	x	3
539 99051720..  .... 3 .... WASHER 3/8 FLAT STD
539 10325621..  .... 1 .... SPRING
539 11224222..  .... 1 .... BELT SHIELD, RT

539 10476323..  .... 8 .... RETAINER, U TYPE
539 11224424..  .... 1 .... BELT SHIELD, LT
539 11073325..  .... 1 .... CHUTE, DISCHARGE 
539 11073526..  .... 1 .... SPRING, TORSION
539 99069227..  .. 10 .... WASHER 5/16 STD FLAT
539 11073628..  .... 1 .... PIN, CLEVIS 5/16

539 99020929..  .... 8 .... HCS 5/16-18	x	1
539 99018730..  .... 8 .... WASHER 5/16 SLW
539 11241731..  .... 1 .... PLATE, CONFINEMENT
539 99079932..  .... 2 .... RHSNB 5/16-18	x	5/8
539 99071733..  .... 2 .... NUT 5/16-18 HEX NYLOC
539 10770934..  .... 1 .... BELT
539 99058235..  .... 1 .... HCS 3/8-16	x	1	WHIZLK
539 10342736..  .... 1 .... BUSHING, PIVOT
539 10224337..  .... 1 .... WASHER, SUPPORT
539 10343338..  .... 1 ....HCS	½-13	x	3¼
539 99055039..  .... 1 .... WASHER ½ STD FLAT
539 10133140..  .... 1 .... NUT ½ HEX NYLOC
539 97699841..  .... 1 .... ZERK
539 11205042..  .... 3 .... BEARING, BALL
539 10574343..  .... 2 .... DECAL, NO STEP



26 - Husqvarna

61" DECK
966038401

1

2

3

4

5

8

9

11

12

13

14

15

16
17

18

19

20

21

2223

24

25

26

6

28

29

30
31

32
33

34

36

38

39

40

41

42

43

27

10

7

12

18

25

44

47
45

46

10

48

49 50

35

51
37



Husqvarna - 27

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

61" DECK

522 7448021..  .... 1 .... DECK w/DECALS 61"
539 1121702..  .... 3 .... HOUSING
539 1075203..  .... 3 .... WASHER-SPACER
539 1133004..  .... 3 .... PULLEY
539 1075905..  .... 3 .... NUT 9/16 TOP CNTRLK
539 1076306..  .. 12 .... SCREW, WASHER HEAD
539 1327287..  .... 3 .... PULLEY, IDLER
539 1121698..  .... 2 .... BUSHING, IDLER
539 1013419..  .... 2 .... HCS 3/8-16	x	3
539 99051710..  .... 3 .... WASHER 3/8
539 10330311..  .... 2 .... PAD
539 97697912..  .... 4 .... NUT 3/8-16 NYLOC
539 11073413..  .... 1 .... CHUTE, DISCHARGE
539 10761014..  .... 2 .... WHEEL, GAUGE
539 10760815..  .... 2 .... BOLT, SHOULDER
532 17606616..  .... 1 .... ROLLER, NOSE
539 10761317..  .... 1 .... ROD, NARROW
539 99036518..  .... 2 .... PIN, COTTER 1/8	x	¾
539 11331219..  .... 3 .... BLADE, 21"
539 10752220..  .... 3 .... BOLT 7/16 BLADE
539 11331721..  .... 1 .... CONFINEMENT PLATE
539 11331922..  .... 1 .... BELT SHIELD RT
539 11332223..  .... 1 .... BELT SHIELD LT
539 10476324..  .... 8 .... RETAINER 5/16-18
539 99069225..  .. 10 .... WASHER 5/16

539 99018726..  .... 8 .... LOCKWASHER 5/16

539 99020927..  .... 8 .... HCS 5/16-18	x	1
539 99079928..  .... 3 .... RHSNB 5/16-18	x	5/8
539 99071729..  .... 3 .... NUT 5/16-18 NYLOC
539 10325630..  .... 1 .... SPRING
539 11073531..  .... 1 .... SPRING, TORSION
539 11073632..  .... 1 .... PIN, CLEVIS 5/16 

539 11454333..  .... 1 .... BELT, DECK
539 11262034..  .... 1 .... DECAL, BELT ROUTING
539 97698935..  .... 2 .... HAIRPIN #4
539 11219836..  .... 1 .... ARM, IDLER
539 97698237..  .... 2 .... WASHER 5/8 FLAT SAE
539 10342738..  .... 1 .... BUSHING, PIVOT
539 10224339..  .... 1 .... WASHER, SUPPORT
539 10343340..  .... 1 ....HCS	½-13	x	3¼
539 99055041..  .... 1 .... WASHER ½
539 10133142..  .... 1 .... NUT ½ NYLOC
539 97699843..  .... 1 .... ZERK
539 99073044..  .... 1 .... HCS 3/8-16	x	1¾
539 99011845..  .... 1 .... WASHER 3/8 SLW
539 92351546..  .... 1 .... SPACER
539 11498147..  .... 1 .... GUIDE, BELT
539 10574348..  .... 2 .... DECAL, NO STEP
539 11205049..  .... 3 .... BEARING, BALL
539 11289950..  .... 2 .... NUT 5/16-18, FLANGE NYLOC
532 19516151..  .... 2 .... STUD, w/ANTI- ROTATE



28 - Husqvarna

1

9

8

7

5

2

12

10

SEAT

3

6

11

14

16

15

18

20
21

17

19

4

13

17

22

23



Husqvarna - 29

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

SEAT

522 5454021..  .... 1 .... SUPPORT, SEAT
510 1829022..  .... 2 .... SUPPORT, REAR SEAT
539 1103003..  .... 2 .... SPRING, SEAT
539 9901224..  .... 4 .... WASHER 3/8 SAE FLAT
539 9907175..  .... 4 .... NUT 5/16-18 HEX NYLOC
539 1032476..  .... 1 .... LANYARD, SEAT
539 1128997..  .... 2 .... NUT 5/16-18 FLANGE NYLOC
539 1197418..  .... 1 .... SWITCH, SEAT
539 1308969..  .... 2 .... BOLT 5/16-18 HEX HD SHLDR
539 99069210..  .... 4 .... WASHER 5/16 STD FLAT
539 10747511..  .... 4 .... BOLT 5/16-18	x	¾	THD	FRM
539 97694112..  .... 2 .... HCS 3/8-16	x	1¼

539 99051713..  .... 2 .... WASHER 3/8 FLAT STD
539 99018714..  .... 4 .... WASHER 5/16 SLW
539 13087315..  .... 1 .... SEAT
539 10258716..  .... 2 .... GROMMET, BUMPER
539 10476317..  .... 5 .... RETAINER, U TYPE
539 99064518..  .... 2 .... RHSNB 3/8-16	x	1
522 75680319..  .... 1 .... PAN, SEAT
510 23130220..  .... 1 .... BOX, BATTERY
539 97697921..  .... 4 .... NUT 3/8-16 HEX NYLOC
510 42270122..  .... 2 .... RHSNB 5/16-18	x	2½
539 11810223..  .... 1 .... CLIP



30 - Husqvarna

DECALS

14

5
7

12

1

16
6

8

9

4

2

10

18

3

13

11

15

1917

20
DECK DECALS

TRI-FORCE

11

21

22

13 DECK DECALS
COMBI



Husqvarna - 31

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

DECALS

539 1018811..  .... 1 .... DECAL, PROP 65
539 1057452..  .... 1 .... DECAL, BATTERY WARNING
539 1081793..  .... 1 .... DECAL, START
539 1083854..  .... 1 .... DECAL, DO NOT TOW
539 1083865..  .... 1 .... DECAL, EXIT MOWER
539 1098976..  .... 1 .... DECAL, SERVICE
539 1033337..  .... 2 .... DECAL, MOTION CONTROL
539 1099088..  .... 1 .... DECAL, SAFETY WARN
539 1105229..  .... 1 .... DECAL, RESPONSIBILITY
539 11321310..  .... 1 .... DECAL, WARNING
539 91301011..  .... 1 .... DECAL, DANGER
539 11322412..  .... 1 .... DECAL, WARNING

539 11262013..  .... 1 .... DECAL, BELT ROUTING
539 12000614..  .... 1 .... DECAL, PARK BRAKE
539 97777815..  .... 3 .... ABRASIVE PAD
532 42201216..  .... 2 .... DECAL, HUSQVARNA
532 42201117..  .... 2 .... DECAL, CROWN H
521 98050118..  .... 1 .... DECAL, HEIGHT
539 11097419..  .... 2 .... DECAL, TRACKING
521 94930720..  .... 1 .... DECAL, EZ4824
521 949308 ... 1 .... DECAL, EZ5224
521 949310 ... 1 .... DECAL, EZ5226
544 24530321..  .... 1 .... DECAL, 48"
539 10574422..  .... 2 .... DECAL, BELT DRIVES











P/N 115 145426 IR 01/18/09


	CHASSIS / FRAME
	ENGINE PLATE
	965880401 ONLY

	STEERING
	IGNITION
	BRAKE / LIFT
	HYDRAULIC PUMP - MOTOR
	WHEELS AND TIRES
	48" DECK
	965880401, 966038201
	966038501

	52" DECK
	61" DECK
	SEAT
	DECALS

